F-8220

PARTS LIST

||||||||||||||||
77777777



NOTE
1.Indicate parts number and machine model when placing an order.
eg. Parts Number Parts Name Machine Model Cycle Quantity

5A912380 REAR COVER F-8220 60Hz 1

2.Service calls and freight will be charged separately.



| Parts List |

|
L

r—— — — /"

r— ="
F-8220
U U |



FIG.
FIG.
FIG.
FIG.
FIG.
FIG.
FIG.
FIG.
FIG.
FIG.
FIG.

© 00 N o 0o b~ W N P

E o

CONTENTS

MACHINE FLAME UNIT - -« - o oo 2
EXETERNALUNIT - -+« t v v v e e e e i e e i i e 4
CONVEYANCEUNITI = v 6
CONVEYANCE UNIT 1+« « v v vvveeeeeeeeeee e 8
CONVEYANCE UNITHII - - - - o v v e e 10
PAPER EXITUNIT -« v v v v v ee e e e e e e e e 12
UP-DOWN UNIT - - - -« cc e e et e e e e e e e e 14
DRIVEUNIT ] « « c v vveee e e e e e 16
DRIVE UNIT I« « v v vveee e e et et 18
STAPLE UNIT « ¢+« c v ot v vttt e e e e e i 20
WIRING - - e e e 22
OINDEX « ¢ v v v vet ettt e e e 24



5A9

FIG. 1 MACHINE FLAME UNIT |




5A9
FIG. 1 MACHINE FLAME UNIT I

Ref| - Ref. -
No. Part. No. Description No. Part. No. Description
1| 5A912400 | SIDE COVER/RIGHT a [ 5A912150 |BIND SCREW M5X8
2| 5A912360 | SIDE COVER/UPPER b | 5A807460 |CROSS RECESSED PAN HEAD SCREW M4X6
3 5A912420 | SIDE COVER/LEFT ¢ | 5A807930 [FLEXIBLE BUSH
4| 5A907070 | FIXED SIDE PLATE/FRONT ASS'Y d | 5A912190 [HEXAGON HEADED BOLT
5 [ 5A823820 | STICK MATERIAL e | 5A912220 [SPRING WASHER 2
6 | 5A907090 [ CONNECTING STAY f | 5A912200 [HEXAGON NUT (A)
7| 5A907100 | STAY g | 5A807450 |CROSS RECESSED PAN HEAD SCREW M3X6
8 | 5A907110 | FIXED SIDE PLATE/REAR ASS'Y h | 5A810880 |CROSS RECESSED PAN HEAD SCREW M3X6
9| 5A907120 | CONTROL UNIT i | 5A912110 |BIND SCREW M2X10
10| 5A907130 | SLIDE STAY/A j | 5A912250 |NYLON CLAMP
11 | 5A907140 | PAPER EXIT STOPPER k | 5A912160 |CROSS RECESSED PAN HEAD SCREW M3X16
12 | 5A907340 | SUPPORT PLATE/A m | 5A912140 [BIND SCREW M3X6
13 | 5A907150 | COVER n | 5A912260 |LOCKING WIRE SADDLE
14 | 5BA08000 | ACTUATOR p | 5A912250 |NYLON CLAMP
15| 5A907170 | FNS WIRING/D q | 5A912270 [LOCKING CIRCUIT BOARD SUUPORT
16 [ 5A907180 | ADF SWITCH r [ 5A912100 |CROSS RECESSED PAN HEAD SCREW SEMS Il M4X8
17 | 5A907190 | SWITCH INSULATING SHEET s | 5A912080 |CROSS RECESSED PAN HEAD SCREW SEMS Il M3X4
18 [ 5A813710 | MAGNET CATCH t | 5A808630 |E-RING 3
19| 5A907210 | RF STAY u | 5A809700 |BIND SCREW M3X10
20 | 5A907220 | MAIN MT PLATE
21| 5A907230 [ SUPPORT PLATE
22 [ 5A907350 | PAPER EXIT UP-DOWN ACTUATOR
23| 5A907240 | MAIN SUPPORT SHAFT
24| 5A907250 | MAIN SUPPORT SPACER
25| 5A907260 | CARRIAGE ROLLER/R
26 | 5A907270 | CARRIAGE ROLLERIR
27 [ 5A907280 | ROMASS'Y
28 [ 5A907290 | FRONT DOOR RF PLATE
29| 5A907300 | FIXED PLATE
30 | 5A907310 [ SENSOR MT PLATE/C
31| 5A907320 | PHOTO SENSOR
32 [ 5A907330 | DRIVEN SHAFT HOLDER




5A9
FIG. 2 EXETERNAL UNIT




FIG. 2 EXETERNAL UNIT

5A9

Ref,
No.

Part. No.

Description

Ref.

Part. No.

Description

® N U WN e

RN N N N e
TRDNRPROO®UOOE®NRO©

5A912600
5A912300
5A912510
5A907600
5A818950
5A907620
5A907630
5A907810
5A907640
5A912340
5A907660
5A912320
5A907680
5A907690
5A907700
5A907710
5A907720
5A808530
5A912380
5A907750
5A907760
5A907820
5A907780
5A907790
5A907800

CAUTION LABEL(MCA)

TOP PLATE

PAPER EXIT PRESSURE PLATE
SPRING/LOWER

PAPER EXIT DRIVEN ROLLER (B)
SHAFT/LOWER

COVER/A

NEUTRALIZING PLATE
REGULATION SHAFT

SIDE COVER/FRONT

SIDE MTPLATE

FRONT DOOR

HINGE SHAFT

HINGE MT PLATE

HINGE STAY

COLLAR(A)

ACTUATOR

MAGNET PLATE

REAR COVER

REAR MT PLATE

STAPLE OPERATION LABEL
LEVER OPERATION LABEL
JAM OPERATION LABEL
PAPER EXIT PRESSURE SHEET
NEUTRALIZING BRUSH/UPPER

Q@ -0 a0 oo

5A808350
5A912090
5A808630
5A807450
5A809280
5A912180
5A808380

CROSS RECESSED PAN HEAD TRUSS SCREW M4X6
CROSS RECESSED PAN HEAD SCREW SEMS Il M3X6
E-RING 3

CROSS RECESSED PAN HEAD SCREW M3X6

CROSS RECESSED PAN HEAD TAPPING SCREW M4X8
CROSS RECESSED COUNTER SUNK TAPPING SCREW M4X10
CROSS RECESSED PAN HEAD TAPPING SCREW M3X8




5A9
FIG. 3 CONVEYANCE UNIT |




FIG. 3 CONVEYANCE UNIT |

5A9

Ref,
No.

Part. No.

Description

Ref.

Part. No.

Description

® N U WN e

DWW WWWWWWWWRMNRNNNNNRNE R B DR
OB VPTRDONPLPOODIDTRDNPLPOOO IO A ®WRN RO ©

5A907900
5A907910
5A907320
5A907930
5A907940
5A907950
5A818490
5A907970
5A907980
5A907990
5A908000
5A908010
5A908020
5A819510
5A908040
5A908050
5A908060
5A823820
5A908080
5A908090
5A908100
5A908110
5A908120
5A908130
5A908140
5A908150
5A908160
5A908170
5A908180
5A908190
5A908200
5A908210
5A908220
5A908230
5A908240
5A908250
5A908260
5A908270
5A908280

SHIFT MOTOR ASS'Y

MOTOR MT PLATE

PHOTO SENSOR

MOUNT PLATE

SLIDE STAY/AASS'Y

GUIDE PLATE

PAPER LIFT UP LEVER SHAFT HOLDER
SLIDE GEAR/A

SLIDE GEAR/B

SLIDEARM

LEVER SPRING

SPRING MT PLATE

SLIDE LEVER

STOPPER RUBBER

ROLLER

ROTARY SHAFT

SLIDE SHAFT/B

STICK MATERIAL

SHAFT HOLDER/A

STOPPER PLATE

SLIDE STAY/BASS'Y

SLIDE SHAFT

STOPPER SHEET

CONVEYANCE SLIDE SHAFT
GUIDE PLATE/UPPER
CONVEYANCE PRESSURE SHAFT/B ASS'Y
ENTRANCE ROLLER
CONVEYANCE PRESSURE PLATE
RELEASE SHAFT

DRIVING PULLEY/A

SOLENOIDE LEVER

GUIDE PLATE/LOWER

FNS SOLENOIDE ASS'Y

SLIDE STAY/C

CONVEYANCE PRESSURE SPRING
AUX LEVER

SLIDE PLATEASS'Y

CONVEYANCE PRESSURE SPRING
SHAFT HOLDER ADJ PLATE

IS x——Sa +~0Dao0 oo

5A912210
5A808640
5A808630
5A811530
5A812850
5A807450
5A912260
5A807490
5A912080
5A809280
5A912130
5A809700

GRIP RING 6

E-RING 4

E-RING 3

CROSS RECESSED PAN HEAD SCREW SEMSIIM4X6
E-RING 2

CROSS RECESSED PAN HEAD SCREW M3X6
LOCKING WIRE SADDLE

E-RING 6

CROSS RECESSED PAN HEAD SCREW SEMS Il M3X4
CROSS RECESSED PAN HEAD TAPPING SCREW M4X8
BIND SCREW M3.6X4

BIND SCREW M3X10




5A9

FIG. 4 CONVEYANCE UNITII

\e

12

20

= / \\ \
/

XY

VI N 2

ESNZEAS
/




FIG. 4 CONVEYANCE UNIT Il

5A9

Ref,
No.

Part. No.

Description

Ref.

Part. No.

Description

® N U WN e

NRRNRNRNRNE B BB BB e e
SORDONRPRSO©O IO A®NRO®©

5A908420
5A908430
5A908440
5A912440
5A908460
5A825890
5A908160
5A908680
5A908490
5A908500
5A908510
5A819510
5A908540
5A807760
5A908560
5A908570
5A908580
5A908590
5A908600
5A908610
5A908620
5A811470
5A818490
5A908650
5A908660
5A908670

HINGE SPRING/C

CONVEYANCE PRESSURE SPRING
GUIDE PLATE/B

RELEASE LEVER KNOB

LIFT-UP STAY

MAGNET CATCH

ENTRANCE ROLLER

RF PLATE/C

CONVEYANCE PRESSURE SHAFT/B ASS'Y
GUIDE PLATE)

GUIDE PLATE/A

STOPPER RUBBER

FNS WIRING/1

PHOTO SENSOR

DETECTIONG SENSOR/2
CONVEYANCE GUIDE SHEET
GUIDE SHAFT/C

SOLENOIDE SPRING

PAPER EXIT ROLLER
CONVEYANCE ROLLER/B
CONVEYANCE ROLLER/A

METAL

PAPER LIFT UP LEVER SHAFT HOLDER
GUIDE SHAFT/C ASS'Y
CONVEYANCE GUIDE SHEET/A
CONVEYANCE GUIDE SHEET/B

—TQ -0 oo oo

5A808640
5A807490
5A912170
5A812850
5A807440
5A809280
5A807450
5A819070
5A809690

E-RING 4

E-RING 6

CROSS RECESSED PAN HEAD SCREW M4X14

E-RING 2

CROSS RECESSED PAN HEAD SCREW M3x4

CROSS RECESSED PAN HEAD TAPPING SCREW M4X8
CROSS RECESSED PAN HEAD SCREW M3X6

BIND SCREW M3X5

BIND SCREW M3X6




5A9
FIG. 5 CONVEYANCE UNIT Il

—-10-



FIG. 5 CONVEYANCE UNIT Il

5A9

Ref,
No.

Part. No.

Description

Ref.

Part. No.

Description

® N U WN e

NRORRORNNRNNNE R BB e
BDVUOTRERDNROOO IR ®NRO®©

5A908560
5A807760
5A908810
5A819510
5A908830
5A908840
5A908850
5A908450
5A908460
5A908160
5A908430
5A909040
5A908900
5A908910
5A908490
5A909050
5A908930
5A813710
5A908950
5A908960
5A908970
5A908980
5A811470
5A818490
5A909010
5A909060
5A909020
5A909030

DETECTIONG SENSOR/2

PHOTO SENSOR

GUIDE PLATE/F

STOPPER RUBBER

HINGE SPRING/A

HINGE SPRING/B

GUIDE PLATE/D

RELEASE LEVER KNOB

LIFT-UP STAY

ENTRANCE ROLLER

CONVEYANCE PRESSURE SPRING

RF PLATE/B

CONVEYANCE PURESSURE SHAFT ASS'Y
GUIDE PLATE/E

CONVEYANCE PRESSURE SHAFT/B ASS'Y
CONVEYANCE HEET/A

GUIDE PLATE/C

MAGNET CATCH

CONVEYANCE ROLLER/C

GUIDE SHAFT/A

SOLENOID SPRING

GUIDE SHAFT/B

METAL

PAPER LIFT UP LEVER SHAFT HOLDER
ROLLER

CONVEYANCE ROLLER

CONVEYANCE SHAFT

RF PLATE/A

—TQ -0 oo oo

5A807450
5A807490
5A809690
5A912170
5A808640
5A807440
5A812850
5A809280
5A819070

CROSS RECESSED PAN HEAD SCREW M3X6

E-RING 6

BIND SCREW M3X6

CROSS RECESSED PAN HEAD SCREW M4X14

E-RING 4

CROSS RECESSED PAN HEAD SCREW M3X4

E-RING 2

CROSS RECESSED PAN HEAD TAPPING SCREW M4X8
BIND SCREW M3X5

—-11 -




5A9

FIG. 6 PAPER EXIT UNIT

-12 -



FIG. 6 PAPER EXIT UNIT

5A9

Ref,
No.

Part. No.

Description

Ref.

Part. No.

Description

® N U WN e

BADDDDWWWWRWWWRWRRNNNRPORNNNNNE R PR E e
GRONFOSOOIOPTEDORNPRLPOODIOARDONPOO®NIDOR~WNPR O ©

5A909160
5A909610
5A909170
5A909180
5A909190
5A912450
5A907990
5A823820
5A815900
5A909250
5A909260
5A909270
5A909620
5A909280
5A818490
5A909300
5A909310
5A909320
5A909330
5A909340
5A909350
5A909360
5A909370
5A907320
5A909390
5A823820
5A909410
5A909420
5A909430
5A909440
5A909450
5A909460
5A909470
5A909480
5A909490
5A909500
5A909510
5A811470
5A908190
5A909540
5A909550
5A909560
5A909570
5A909580
5A912280

SOLENOID ASS'Y

PAPER EXIT GUIDE PLATE/MIDDLE ASS'Y
SOLENOID MT PLATE

SOLENOID SPRING

SOLENOID LEVER

PAPER EXIT GUIDE STAY
SLIDEARM

STICK MATERIAL

PIN(B)(3X14)

PAPER EXIT CONVEYANCE SHAFT
PAPER EXIT SUPPORT SHAFT
PAPER EXIT ROLLER

PAPER EXIT GUIDE STAY/B
ROTARY STOPPER

PAPER LIFT UP LEVER SHAFT HOLDER
SHAFT HOLDER

PAPER EXIT PRESSURE SPRING
PAPER EXIT GUIDE STAY
NEUTRALIZING BLUSH

PAPER EXIT GUIDE PLATE/UPPER
PAPER EXIT GUIDE SHEET

PAPER EXIT GUIDE PLATE/MIDDLE
STOPPER

PHOTO SENSOR

SENSOR COVERASS'Y

STICK MATERIAL

PAPER EXIT DRIVING SHAFT
PAPER EXIT ROLLER

PAPER EXIT GUIDE PLATE
ROTARY DISK ASS'Y

PAPER EXIT ROLLER/B

PAPER EXIT PULLEY/A(Z=26)
CONVEYANCE MOTOR/1

MOTOR PULLEY(Z=16)
BELT/B(L=192)

BELT/G(L=270)

SHAFT HOLDER

METAL

DRIVING PULLEY/A

BELT/E(L=180)

DRIVING PULLEY/G(Z=24,40)
PAPER EXIT PULLEY/B(Z=40,52,26)
COLLAR/A

PAPER EXIT SPRING

PAPER EXIT ASS'Y

IS x——SaQ +~0Daoo0 oo

5A807490
5BA08980
5A815180
5A809320
5A807450
5A807500
5A912170
5A809690
5A808640
5A808380
5A810180
5A809280

E-RING 6

HEXAGON SOCKET SCREW(W POINT) M3X6

CROSS RECESSED PAN HEAD SCREW M3X10
LOCKING CIRCUIT BOARD SUPPORT

CROSS RECESSED PAN HEAD SCREW M3X6

NYLON CLAMP 5.3

CROSS RECESSED PAN HEAD SCREW M4X14

BIND SCREW M3X6

E-RING 4

CROSS RECESSED PAN HEAD TAPPING SCREW M3X8
CROSS RECESSED PAN HEAD SCREW SEMS Il M3X6
CROSS RECESSED PAN HEAD TAPPING SCREW M4X8

—-13 -




5A9
FIG. 7 UP-DOWN UNIT

—14 -



FIG. 7 UP-DOWN UNIT

5A9

Ref,
No.

Part. No.

Description

Ref.

Part. No.

Description

® N U WN e

NRNNNNNNND R B e e
NO R RONRPRO©O U A®N RO ®©

5A909760
5A909770
5A909790
5A912490
5A912570
5A912550
5A912470
5A910050
5BA07010
5BA07020
5A907320
5A909900
5A909910
5A909920
5A909930
5A909940
5A909950
5A912530
5A811470
5A909970
5A909980
5A909990
5A910000
5A910010
5A910020
5A910030
5A910040

SLIDE SHAFT

ROLLER

SLIDE STOPPER/A
UP-DOWN STAY

UP-DOWN COVER/R
UP-DOWN COVER/F

PAPER EXIT UP-DOWN TRAY
UP-DOWN WIRE/F

SENSOR MT PLATE CAULKING
STAPLE PAPER EXIT ACTUATOR
PHOTO SENSOR

FNS WIRING/7

TENSION PULLEY

TENSION PLATE ASS'Y
UP-DOWN WIRER/R

MOTOR ASS'Y

MOTOR MT PLATE

AUX PLATE

METAL

UP-DOWN GEAR/A(Z=44,21)
UP-DOWN GEAR/B(Z=52,15)
MOTOR FIXED PLATE ASS'Y
UP-DOWN PULLEY

METAL

UP-DOWN GEAR/C(Z=30)
PINC

UP-DOWN SHAFT

——TQ -0 o0 o

5A807490
5A809800
5A816190
5A809700
5A807460
5A816190
5A912080
5A807450
5A809690
5A808630

E-RING 6

CROSS RECESSED PAN HEAD SCREW SEMS Il M4X8
E-RING 8

BIND SCREW M3X10

CROSS RECESSED PAN HEAD SCREW M4X6

E-RING 8

CROSS RECESSED PAN HEAD SCREW SEMS Il M3X4
CROSS RECESSED PAN HEAD SCREW M3X6

BIND SCREW M3X6

E-RING 3

—15-—




5A9
FIG. 8 DRIVE UNITI

—-16 -



FIG. 8 DRIVE UNIT |

5A9

Ref,
No.

Part. No.

Description

Ref.

Part. No.

Description

® N U WN e

W WWWWWWWWNNNNNINNNNNEE BB R
BUSTEORNRPRPS OO VIO RDOINROOD®IOT S WRN R O®©

5A912070
5A909480
5A909540
5A909510
5A910210
5A910220
5A818490
5A910240
5A910250
5A910260
5A909570
5A910280
5A910290
5A908200
5A908220
5A910490
5A910320
5A823820
5A909500
5A907320
5A907930
5A910360
5A907980
5A910380
5A910510
5A910520
5A907900
5A910400
5A908190
5A910530
5A910420
5A910430
5A811470
5A811110
5A910450
5A910460
5A910470
5A910480

CONVEYANCE MOTOR/2
MOTOR PULLEY(Z=16)
BELT/E(L=180)

SHAFT HOLDER

DRIVING PULLEY/B(Z=24,34)
DRIVING GEAR/B(Z=24)
PAPER LIFT UP LEVER SHAFT HOLDER
SPRING

TENSION PLATE/4 ASS'Y
DRIVING PULLEY/C(Z=30,24)
COLLAR/A

BELT/D(L=309)

SOLENOID MT PLATE
SOLENOIDE LEVER

FNS SOLENOIDE ASS'Y
BELT/1(L=234)

SOLENOID MT PLATE

STICK MATERIAL
BELTIG(L=270)

PHOTO SENSOR

MOUNT PLATE

PAPER EXIT GEAR(Z=100,20)
SLIDE GEAR/B

DRIVING PULLEY/D(Z=30,24)
TENSION ROLLER

TENSION PLATE/5 ASS'Y
SHIFT MOTOR ASS'Y
BELTIC(L=564)

DRIVING PULLEY/A
TENSION ROLLER
PULLEY/F

GEAR/A(Z=27)

METAL

DRIVE SPACER (12X8.2)
TENSION PLATE/1 ASS'Y
IDLER PULLEY/A(Z=27,26)
PULLEY(Z=24,30)

TENSION PLATE/2 ASS'Y

—TQa -0 a0 oW

5A807490
5BA08980
5A807450
5A809320
5A912120
5A808640
5A809700
5A808630
5A810180

E-RING 6

HEXAGON SOCKET SCREW(W POINT) M3X6

CROSS RECESSED PAN HEAD SCREW M3X6
LOCKING CIRCUIT BOARD SUPPORT

BIND SCREW

E-RING 4

BIND SCREW M3X10

E-RING 3

CROSS RECESSED PAN HEAD SCREW SEMS I M3X6

—17-




5A9
FIG. 9 DRIVE UNIT II

—-18-—



FIG. 9 DRIVEUNITII

5A9

Ref,

No. Part. No.

Description

Ref.

Part. No.

Description

5A910640
5A910650
5A911220
5A911230
5A907320
5A910670
5A811470
5A815900
5A910700
5A910710
5A910720
5A910730
5A910740
5A910750
5A910760
5A910770
5A908120
5A910790
5A910800
5A910810
5A910820
5A910830
5A910840
5A910850
5A910860
5A910870
5A910880
5A908430
5A811120
5A908900
5A908160
5A909330
5A910940
5A910950
5A910960
5A910970
5A910980
5A910990
5A909480
5A911010
5A911020
5A909390
5A911040
5A911050
5A911060
5A911070
5A911080
5A911090
5A911100
5A911110
5A911120
5A818490
5A911140
5A911150
5A911160
5A911170
5A911180
5A814320
5A823820
5A911210

REGULATION PLATE/REAR ASS'Y
REGULATION PLATE/FRONT ASS'Y
CONVEYANCE AUX COLLAR
CONVEYANCE AUX SHEET
PHOTO SENSOR

GUIDE PLATE/MIDDLE

METAL

PIN(B)(3X14)

DRIVING SHAFT

DRIVING PULLEY/F(Z=43,18)
BELT DETECTING GEAR(Z=102)
BELT DETECTING SCREW
BOTTOM PLATE ASS'Y

ROCKING BLOCK ASS'Y

BELT HOLDER PLATE

SLIDE SHAFT

STOPPER SHEET

BELTHOLDER

PAPER EXIT BELT(L=518,16)
BELTDRIVING PULLEY(Z=18)
REGULATION GEAR/S(Z=55,28)
BELT/A(L=752)

BELT HOLDER/B

IDLER PULLEY(Z=28)

TENSION PLATE ASS'Y

FNS CORRECTION MOTOR

FNS WIRING/3

CONVEYANCE PRESSURE SPRING
PIN (B) (3X12)

® N U WN e

WWRNNRNRNRONNNNE B PR R R
PO OO VDT RDNPLPOO©®O N AWRN RO ©

ENTRANCE ROLLER
NEUTRALIZING BLUSH
CONVEYANCE GUIDE PLATE/A
CONVEYANCE GUIDE PLATE/B
TENSION PLATE/A

DRIVEN SHAFT

DRIVING PULLEY/E(Z=40)
BELT/F(L=201)

MOTOR PULLEY(Z=16)

TONER MOTOR

MOUNT PLATE

SENSOR COVERASS'Y
BELTHOLDER/B

ENTRANCE GUIDE PULLEY/A
DRIVING ROLLER

BELT DORIVEN SHAFT

ENTRANCE GUIDE PULLEY/B(Z=31)
GUIDE BELT

BELT/H(L=116)

PAPER CONVEYANCE RUBBER
AUX ROLLER

PAPER LIFT UP LEVER SHAFT HOLDER
OSCILLATE PLATEASS'Y
OSCILLATE PULLEY(Z=20)
PRESSURE PLATE

OSCILLATE ROLLER(Z=20)
BELT/J(L=150)

STOPPER RING

STICK MATERIAL

CONVEYANCE PRESSURE PART

DUUTUITUTTTOIOI UTOT OIS D DD DADDDDWWWWWWWwW
SOOI NPORNPOODIDSDTRONPRPOODEI®R®N

CONVEYANCE PURESSURE SHAFT ASS'Y

r— —TQ -~® Qa0 oo

5A807490
5A810180
5A809690
5A808630
5A809700
5A912170
5A807450
5A812850
5A807440
5BA08980
5A811550

E-RING 6

CROSS RECESSED PAN HEAD SCREW SEMS Il M3X6
BIND SCREW M3X6

E-RING 3

BIND SCREW M3X10

CROSS RECESSED PAN HEAD SCREW M4X14
CROSS RECESSED PAN HEAD SCREW M3X6
E-RING 2

CROSS RECESSED PAN HEAD SCREW M3X4
HEXAGON SOCKET SCREW(W POINT) M3X6
CROSS RECESSED PAN HEAD SCREW M3X8

—-19 -




5A9

FIG. 10 STAPLE UNIT

(]

@

37
12 ? 32 33 %@f

PACKAGE PARTS
39

N

—20-—



FIG. 10 STAPLE UNIT

5A9

Ref,
No.

Part. No.

Description

Ref.

Part. No.

Description

® N U WN e

CIUTUTA DS BADAARARNDNDDWWWMMWWWWWRNNNNNNNNNNEE B R
NRPOOX VDI ERNROOOINSTTRONPLRSEODIODTRERDNROOO IO R ®NR O ®©

5A911350
5A912590
5A911370
5A907320
5A911390
5A911400
5A911410
5A814150
5A814120
5A911850
5A911440
5A911450
5A910870
5A911470
5A911480
5A910820
5A911500
5A911510
5A911520
5A911530
5A910860
5A910850
5A910830
5A910840
5A911580
5A911590
5A911600
5A911610
5A908040
5A911630
5A911640
5A911650
5A911660
5A911670
5A911680
5A911690
5A911700
5A911710
5A911720
5A911730
5A911740
5A911750
5A911760
5A911770
5A911780
5A911790
5A911800
5A911810
5A911820
5A823820
5A911840
5A912650

FULCRUM SHAFT

KNOB

FNS WIRING/F

PHOTO SENSOR

DRIVING BOARD ASS'Y
STAPLE ROTARY GEAR(Z=100)
MOTOR ASS'Y

PAPER LIFT UP GEAR(C)(Z=15,70)
PAPER LIFT UP GEAR(D)(Z=40,15)
STOPPER/B:FOR REAR SIDE STAPLER
DRIVING BOARD ASS'Y
COVER

FNS CORRECTION MOTOR
STAPLE PLATE ASS'Y
TENSION SPRING
REGULATION GEAR/S(Z=55,28)
STAPLE DRIVING GEAR(Z=51,21)
PS BLOCK

RELEASE SPRING

RELEASE SHAFT

TENSION PLATE ASS'Y

IDLER PULLEY/(Z=28)
BELT/A(L=752)

BELT HOLDER/B

SHAFT RAIL

CAM LEVER

FULCRUM SHAFT

GUIDE BLOCK

ROLLER

MT PLATE ASS'Y

FNS WIRING/A

SHAFT HOLDER

ROTARY DISK

SPRING

PAPER STOPPER

FIXED BLOCK

BELT FIXED PLATE

FULCLUM PLATE

GUIDE PLATE

STAPLE GUIDE BLOCK
STAPLER

CARTRIDGE CASE

STAPLES

STAPLE COVER

ROTARY DISK/B

PSPIN

IDLER SHAFT

STAPLE MT PLATE

GUIDE SHEET

STICK MATERIAL

STOPPER/A

LEVER LABEL

—Ta -0 o0 oo

5A807460
5A807490
5A810180
5A807450
5A809700
5A808640
5A809690
5A912130
5A912090

CROSS RECESSED PAN HEAD SCREW M4X6

E-RING 6

CROSS RECESSED PAN HEAD SCREW SEMS Il M3X6
CROSS RECESSED PAN HEAD SCREW M3X6

BIND SCREW M3X10

E-RING 4

BIND SCREW M3X6

BIND SCREW M3.6X4

CROSS RECESSED PAN HEAD SCREW SEMS Il M3X6

—-21-—




5A9
FIG. 11 WIRING

CNIO2

m CNI38

?Cﬁ&l
BEETIT [ELIE
NIl
CNISI CNI5S2 CNIZ2 CNI57
o oNBs Lot e cios oNiTz6
cNiBl
@ CNIB5
- CNi2s ? EYES)
o3 |J__] 'J_-' é
b cNIz8
e CNid4o
cN3s
CNi29 CNi27
oNiz2 I
cNT CNTIa
CN4
cNiz3
cNe
cNIgo cNio
CNIo3
cN2o  CN9
cN38 CNI09 @
CNISE cNiza

E] CNI5T

3 <d
o )
CNIS7 CNI53
CN2 CNI4!
CNIll 42 CNI3I

CNHI2

_22—



FIG. 11 WIRING

No.

Ref,

Part. No.

Description

B w N e

O ©m =~

=

5A908540
5A910880
5A909900
5A911640
5A907170
5A911370
5A912030
5A912040
5A912050
5A912060

FNS WIRING/1
FNS WIRING/3
FNS WIRING/7
FNS WIRING/A
FNS WIRING/D
FNS WIRING/F
FNS WIRING/G
MAIN WIRING

FNS WIRING/H
FNS WIRING/I

_23-

5A9



5A9

INDEX
Part. No. Description Fig. No.
5A807440 CROSS RECESSED PAN HEAD SCREW M3X4 4,59
5A807450 CROSS RECESSED PAN HEAD SCREW M3X6 1,23 456,78 910
5A807460 CROSS RECESSED PAN HEAD SCREW M4X6 1,710
5A807490 | E-RING 6 3,4,56, 78 910
5A807500 | NYLON CLAMP5.3 6
5A807760 PHOTO SENSOR 4,5
5A807930 FLEXIBLE BUSH 1
5A808350 CROSS RECESSED PAN HEAD TRUSS SCREW M4X6 2
5A808380 CROSS RECESSED PAN HEAD TAPPING SCREW M3X8 | 2, 6
5A808530 [ MAGNET PLATE 2
5A808630 | E-RING 3 123789
5A808640 E-RING 4 3,4,5, 6, 810
5A809280 CROSS RECESSED PAN HEAD TAPPING SCREW M4X8 | 2, 3, 4, 5, 6
5A809320 | LOCKING CIRCUIT BOARD SUPPORT 6, 8
5A809690 | BIND SCREW M3X6 4,5,6,7, 910
5A809700 | BIND SCREW M3X10 1,378,910
5A809800 CROSS RECESSED PAN HEAD SCREW SEMS Il M4X8 7
5A810180 CROSS RECESSED PAN HEAD SCREW SEMS Il M3X6 6,8, 910
5A810880 CROSS RECESSED PAN HEAD SCREW M3X6 1
5A811110 | DRIVE SPACER (12X8.2) 8
5A811120 | PIN (B) (3X12) 9
5A811470 METAL 4,516,789
5A811530 CROSS RECESSED PAN HEAD SCREW SEMS Il M4X6 3
5A811550 CROSS RECESSED PAN HEAD SCREW M3X8 9
5A812850 E-RING 2 3,4,5 9
5A813710 [ MAGNET CATCH 15
5A814120 | PAPER LIFT UP GEAR(D)(Z=40,15) 10
5A814150 | PAPER LIFT UP GEAR(C)(Z=15,70) 10
5A814320 STOPPER RING 9
5A815180 CROSS RECESSED PAN HEAD SCREW M3X10 6
5A815900 | PIN(B)(3X14) 6, 9
5A816190 | E-RING8 7
5A818490 PAPER LIFT UP LEVER SHAFT HOLDER 3,4,5 689
5A818950 PAPER EXIT DRIVEN ROLLER (B) 2
5A819070 BIND SCREW M3X5 4,5
5A819510 | STOPPER RUBBER 3, 4,5
5A823820 | STICK MATERIAL 1,36, 8 910
5A825890 MAGNET CATCH 4
5A907070 FIXED SIDE PLATE/FRONTASS'Y 1
5A907090 CONNECTING STAY 1
5A907100 | STAY 1
5A907110 | FIXED SIDE PLATE/REARASS'Y 1
5A907120 CONTROL UNIT 1
5A907130 SLIDE STAY/A 1
5A907140 PAPER EXIT STOPPER 1
5A907150 | COVER 1
5A907170 | FNS WIRING/D 11
5A907180 ADF SWITCH 1
5A907190 SWITCH INSULATING SHEET 1
5A907210 RF STAY 1
5A907220 MAIN MT PLATE 1
5A907230 | SUPPORT PLATE 1
5A907240 | MAIN SUPPORT SHAFT 1
5A907250 MAIN SUPPORT SPACER 1
5A907260 CARRIAGE ROLLER/R 1
5A907270 CARRIAGE ROLLER/R 1
5A907280 | ROMASS'Y 1
5A907290 | FRONTDOOR RF PLATE 1
5A907300 FIXED PLATE 1
5A907310 SENSOR MT PLATE/C 1
5A907320 | PHOTO SENSOR 1,36, 78 910
5A907330 DRIVEN SHAFT HOLDER 1
5A907340 | SUPPORT PLATE/A 1
5A907350 PAPER EXIT UP-DOWN ACTUATOR 1
5A907600 SPRING/LOWER 2
5A907620 SHAFT/LOWER 2
5A907630 [ COVER/A 2
5A907640 | REGULATION SHAFT 2

_24—




Part. No. Description Fig. No.
5A907660 | SIDE MTPLATE 2
5A907680 | HINGE SHAFT 2
5A907690 | HINGE MT PLATE 2
5A907700 | HINGE STAY 2
5A907710 COLLAR(A) 2
5A907720 | ACTUATOR 2
5A907750 | REAR MT PLATE 2
5A907760 | STAPLE OPERATION LABEL 2
5A907780 | JAM OPERATION LABEL 2
5A907790 PAPER EXIT PRESSURE SHEET 2
5A907800 NEUTRALIZING BRUSH/UPPER 2
5A907810 | NEUTRALIZING PLATE 2
5A907820 | LEVER OPERATION LABEL 2
5A907900 SHIFT MOTOR ASS'Y 38
5A907910 MOTOR MT PLATE 3
5A907930 MOUNT PLATE 38
5A907940 | SLIDE STAY/AASS'Y 3
5A907950 | GUIDE PLATE 3
5A907970 | SLIDE GEAR/A 3
5A907980 SLIDE GEAR/B 38
5A907990 SLIDEARM 3,6
5A908000 | LEVER SPRING 3
5A908010 | SPRING MT PLATE 3
5A908020 | SLIDE LEVER 3
5A908040 ROLLER 3,10
5A908050 ROTARY SHAFT 3
5A908060 SLIDE SHAFT/B 3
5A908080 | SHAFT HOLDER/A 3
5A908090 | STOPPER PLATE 3
5A908100 SLIDE STAY/B ASS'Y 3
5A908110 SLIDE SHAFT 3
5A908120 STOPPER SHEET 39
5A908130 | CONVEYANCE SLIDE SHAFT 3
5A908140 | GUIDE PLATE/UPPER 3
5A908150 | CONVEYANCE PRESSURE SHAFT/B ASS'Y 3
5A908160 ENTRANCE ROLLER 3,459
5A908170 CONVEYANCE PRESSURE PLATE 3
5A908180 | RELEASE SHAFT 3
5A908190 | DRIVING PULLEY/A 3,68
5A908200 | SOLENOIDE LEVER 3,8
5A908210 | GUIDE PLATE/LOWER 3
5A908220 FNS SOLENOIDE ASS'Y 38
5A908230 SLIDE STAY/C 3
5A908240 | CONVEYANCE PRESSURE SPRING 3
5A908250 | AUXLEVER 3
5A908260 | SLIDE PLATEASS'Y 3
5A908270 CONVEYANCE PRESSURE SPRING 3
5A908280 | SHAFT HOLDER ADJ PLATE 3
5A908420 | HINGE SPRING/C 4
5A908430 | CONVEYANCE PRESSURE SPRING 4,59
5A908440 | GUIDE PLATE/B 4
5A908450 RELEASE LEVER KNOB 5
5A908460 LIFT-UP STAY 4,5
5A908490 | CONVEYANCE PRESSURE SHAFT/B ASS'Y 4,5
5A908500 | GUIDE PLATE/ 4
5A908510 | GUIDE PLATE/A 4
5A908540 FNS WIRING/1 4,11
5A908560 DETECTIONG SENSOR/2 4,5
5A908570 | CONVEYANCE GUIDE SHEET 4
5A908580 | GUIDE SHAFT/C 4
5A908590 SOLENOIDE SPRING 4
5A908600 | PAPER EXIT ROLLER 4
5A908610 CONVEYANCE ROLLER/B 4
5A908620 | CONVEYANCE ROLLER/A 4
5A908650 | GUIDE SHAFT/ICASS'Y 4
5A908660 | CONVEYANCE GUIDE SHEET/A 4
5A908670 | CONVEYANCE GUIDE SHEET/B 4
5A908680 RF PLATE/C 4

- 25—

5A9



5A9

Part. No. Description Fig. No.
5A908810 GUIDE PLATE/F 5
5A908830 HINGE SPRING/A 5
5A908840 HINGE SPRING/B 5
5A908850 | GUIDE PLATE/D 5
5A908900 [ CONVEYANCE PURESSURE SHAFTASS'Y 59
5A908910 GUIDE PLATE/E 5
5A908930 GUIDE PLATE/C 5
5A908950 CONVEYANCE ROLLER/C 5
5A908960 | GUIDE SHAFT/A 5
5A908970 [ SOLENOID SPRING 5
5A908980 | GUIDE SHAFT/B 5
5A909010 ROLLER 5
5A909020 CONVEYANCE SHAFT 5
5A909030 | RF PLATE/A 5
5A909040 | RF PLATE/B 5
5A909050 [ CONVEYANCE HEET/A 5
5A909060 CONVEYANCE ROLLER 5
5A909160 SOLENOID ASS'Y 6
5A909170 SOLENOID MT PLATE 6
5A909180 [ SOLENOID SPRING 6
5A909190 | SOLENOID LEVER 6
5A909250 PAPER EXIT CONVEYANCE SHAFT 6
5A909260 PAPER EXIT SUPPORT SHAFT 6
5A909270 PAPER EXIT ROLLER 6
5A909280 ROTARY STOPPER 6
5A909300 | SHAFT HOLDER 6
5A909310 | PAPER EXIT PRESSURE SPRING 6
5A909320 PAPER EXIT GUIDE STAY 6
5A909330 NEUTRALIZING BLUSH 6,9
5A909340 PAPER EXIT GUIDE PLATE/UPPER 6
5A909350 | PAPER EXIT GUIDE SHEET 6
5A909360 | PAPER EXIT GUIDE PLATE/MIDDLE 6
5A909370 | STOPPER 6
5A909390 SENSOR COVERASS'Y 6,9
5A909410 PAPER EXIT DRIVING SHAFT 6
5A909420 | PAPER EXIT ROLLER 6
5A909430 | PAPER EXIT GUIDE PLATE 6
5A909440 ROTARY DISK ASS'Y 6
5A909450 PAPER EXIT ROLLER/B 6
5A909460 PAPER EXIT PULLEY/A(Z=26) 6
5A909470 CONVEYANCE MOTOR/1 6
5A909480 | MOTOR PULLEY(Z=16) 6,8 9
5A909490 | BELT/B(L=192) 6
5A909500 BELT/G(L=270) 6,8
5A909510 SHAFT HOLDER 6,8
5A909540 | BELT/E(L=180) 6, 8
5A909550 | DRIVING PULLEY/G(Z=24,40) 6
5A909560 PAPER EXIT PULLEY/B(Z=40,52,26) 6
5A909570 COLLAR/A 6, 8
5A909580 PAPER EXIT SPRING 6
5A909610 PAPER EXIT GUIDE PLATE/MIDDLE ASS'Y 6
5A909620 | PAPER EXIT GUIDE STAY/B 6
5A909760 | SLIDE SHAFT 7
5A909770 ROLLER 7
5A909790 SLIDE STOPPER/A 7
5A909900 | FNS WIRING/7 71
5A909910 | TENSION PULLEY 7
5A909920 | TENSION PLATE ASS'Y 7
5A909930 UP-DOWN WIRER/IR 7
5A909940 MOTOR ASS'Y 7
5A909950 MOTOR MT PLATE 7
5A909970 UP-DOWN GEAR/A(Z=44,21) 7
5A909980 | UP-DOWN GEAR/B(Z=52,15) 7
5A909990 MOTOR FIXED PLATEASS'Y 7
5A910000 UP-DOWN PULLEY 7
5A910010 METAL 7
5A910020 | UP-DOWN GEAR/C(Z=30) 7
5A910030 | PINC 7

—26 —




Part. No. Description Fig. No.
5A910040 | UP-DOWN SHAFT 7
5A910050 | UP-DOWN WIRE/F 7
5A910210 | DRIVING PULLEY/B(Z=24,34) 8
5A910220 | DRIVING GEAR/B(Z=24) 8
5A910240 SPRING 8
5A910250 | TENSION PLATE/4 ASS'Y 8
5A910260 | DRIVING PULLEY/C(Z=30,24) 8
5A910280 | BELT/D(L=309) 8
5A910290 | SOLENOID MTPLATE 8
5A910320 SOLENOID MT PLATE 8
5A910360 PAPER EXIT GEAR(Z=100,20) 8
5A910380 | DRIVING PULLEY/D(Z=30,24) 8
5A910400 | BELT/C(L=564) 8
5A910420 | PULLEY/F 8
5A910430 GEAR/A(Z=27) 8
5A910450 TENSION PLATE/1 ASS'Y 8
5A910460 | IDLER PULLEY/A(Z=27,26) 8
5A910470 | PULLEY(Z=24,30) 8
5A910480 | TENSION PLATE/2 ASS'Y 8
5A910490 BELT/1(L=234) 8
5A910510 TENSION ROLLER 8
5A910520 | TENSION PLATE/5ASS'Y 8
5A910530 | TENSION ROLLER 8
5A910640 | REGULATION PLATE/REAR ASS'Y 9
5A910650 | REGULATION PLATE/FRONT ASS'Y 9
5A910670 GUIDE PLATE/MIDDLE 9
5A910700 DRIVING SHAFT 9
5A910710 | DRIVING PULLEY/F(Z=43,18) 9
5A910720 | BELTDETECTING GEAR(Z=102) 9
5A910730 | BELTDETECTING SCREW 9
5A910740 BOTTOM PLATE ASS'Y 9
5A910750 ROCKING BLOCK ASS'Y 9
5A910760 | BELTHOLDER PLATE 9
5A910770 | SLIDE SHAFT 9
5A910790 | BELTHOLDER 9
5A910800 PAPER EXIT BELT(L=518,16) 9
5A910810 BELT DRIVING PULLEY(Z=18) 9
5A910820 | REGULATION GEAR/S(Z=55,28) 9,10
5A910830 | BELT/A(L=752) 9,10
5A910840 | BELTHOLDER/B 9,10
5A910850 | IDLER PULLEY(Z=28) 9,10
5A910860 TENSION PLATE ASS'Y 9,10
5A910870 | FNS CORRECTION MOTOR 9,10
5A910880 | FNS WIRING/3 9,11
5A910940 [ CONVEYANCE GUIDE PLATE/A 9
5A910950 | CONVEYANCE GUIDE PLATE/B 9
5A910960 TENSION PLATE/A 9
5A910970 | DRIVEN SHAFT 9
5A910980 | DRIVING PULLEY/E(Z=40) 9
5A910990 | BELT/F(L=201) 9
5A911010 | TONER MOTOR 9
5A911020 MOUNT PLATE 9
5A911040 BELTHOLDER/B 9
5A911050 | ENTRANCE GUIDE PULLEY/A 9
5A911060 | DRIVING ROLLER 9
5A911070 | BELTDORIVEN SHAFT 9
5A911080 ENTRANCE GUIDE PULLEY/B(Z=31) 9
5A911090 GUIDE BELT 9
5A911100 | BELT/H(L=116) 9
5A911110 | PAPER CONVEYANCE RUBBER 9
5A911120 | AUX ROLLER 9
5A911140 | OSCILLATE PLATEASS'Y 9
5A911150 OSCILLATE PULLEY(Z=20) 9
5A911160 | PRESSURE PLATE 9
5A911170 | OSCILLATE ROLLER(Z=20) 9
5A911180 | BELT/J(L=159) 9
5A911210 | CONVEYANCE PRESSURE PART 9
5A911220 CONVEYANCE AUX COLLAR 9

- 27 —

5A9



5A9

Part. No. Description Fig. No.
5A911230 CONVEYANCE AUX SHEET 9
5A911350 FULCRUM SHAFT 10
5A911370 FNS WIRING/F 10,11
5A911390 DRIVING BOARD ASS'Y 10
5A911400 | STAPLE ROTARY GEAR(Z=100) 10
5A911410 MOTORASS'Y 10
5A911440 DRIVING BOARD ASS'Y 10
5A911450 COVER 10
5A911470 STAPLE PLATE ASS'Y 10
5A911480 | TENSION SPRING 10
5A911500 | STAPLE DRIVING GEAR(Z=51,21) 10
5A911510 PS BLOCK 10
5A911520 RELEASE SPRING 10
5A911530 RELEASE SHAFT 10
5A911580 | SHAFT RAIL 10
5A911590 | CAMLEVER 10
5A911600 FULCRUM SHAFT 10
5A911610 GUIDE BLOCK 10
5A911630 MT PLATE ASS'Y 10
5A911640 | FNSWIRING/A 10,11
5A911650 | SHAFT HOLDER 10
5A911660 ROTARY DISK 10
5A911670 SPRING 10
5A911680 PAPER STOPPER 10
5A911690 FIXED BLOCK 10
5A911700 | BELTFIXED PLATE 10
5A911710 | FULCLUM PLATE 10
5A911720 GUIDE PLATE 10
5A911730 STAPLE GUIDE BLOCK 10
5A911740 STAPLER 10
5A911750 | CARTRIDGE CASE 10
5A911760 | STAPLES 10
5A911770 STAPLE COVER 10
5A911780 ROTARY DISK/B 10
5A911790 PS PIN 10
5A911800 | IDLER SHAFT 10
5A911810 | STAPLE MT PLATE 10
5A911820 GUIDE SHEET 10
5A911840 STOPPER/A 10
5A911850 STOPPER/B:FOR REAR SIDE STAPLER 10
5A912030 FNS WIRING/G 1
5A912040 | MAIN WIRING 1
5A912050 FNS WIRING/H 1
5A912060 FNS WIRING/I 1
5A912070 CONVEYANCE MOTOR/2 8
5A912080 CROSS RECESSED PAN HEAD SCREW SEMS Il M3X4 1,37
5A912090 | CROSS RECESSED PAN HEAD SCREW SEMS Il M3X6 2,10
5A912100 CROSS RECESSED PAN HEAD SCREW SEMS Il M4X8 1
5A912110 BIND SCREW M2X10 1
5A912120 BIND SCREW 8
5A912130 BIND SCREW M3.6X4 3,10
5A912140 | BIND SCREW M3X6 1
5A912150 [ BIND SCREW M5X8 1
5A912160 CROSS RECESSED PAN HEAD SCREW M3X16 1
5A912170 CROSS RECESSED PAN HEAD SCREW M4X14 4,5,6, 9
5A912180 CROSS RECESSED COUNTER SUNK TAPPING SCREW M4X10 | 2
5A912190 HEXAGON HEADED BOLT 1
5A912200 HEXAGON NUT (A) 1
5A912210 | GRIP RING 6 3
5A912220 | SPRING WASHER 2 1
5A912250 NYLON CLAMP 1
5A912260 LOCKING WIRE SADDLE 1,3
5A912270 LOCKING CIRCUIT BOARD SUUPORT 1
5A912280 | PAPEREXITASSY 6
5A912300 | TOP PLATE 2
5A912320 [ FRONT DOOR 2
5A912340 SIDE COVER/FRONT 2
5A912360 SIDE COVER/UPPER 1

— 28—




Part. No. Description Fig. No.
5A912380 | REAR COVER 2
5A912400 | SIDE COVER/RIGHT 1
5A912420 | SIDE COVERILEFT 1
5A912440 | RELEASE LEVER KNOB 4
5A912450 PAPER EXIT GUIDE STAY 6
5A912470 | PAPER EXIT UP-DOWN TRAY 7
5A912490 | UP-DOWN STAY 7
5A912510 | PAPER EXIT PRESSURE PLATE 2
5A912530 | AUX PLATE 7
5A912550 UP-DOWN COVER/F 7
5A912570 UP-DOWN COVER/R 7
5A912590 | KNOB 10
5A912600 | CAUTION LABEL(MCA) 2
5A912650 | LEVER LABEL 10
5BA07010 SENSOR MT PLATE CAULKING 7
5BA07020 STAPLE PAPER EXIT ACTUATOR 7
5BA08000 | ACTUATOR 1
5BA08980 | HEXAGON SOCKET SCREW(W POINT) M3X6 6,8 9

— 29—

5A9



MITA COPYSTAR AMERICA, INC.

Headquarters:

225 Sand Road, P.O. Box 40008
Fairfield, New Jersey 07004-0008
TEL : (973) 808-8444

FAX: (973) 882-6000

New York Show Room:
149 West 51st street,
New York, NY 10019
TEL : (212) 554-2679
FAX : (212) 554-2625

Northeastern Region:

225 Sand Road, P.O. Box 40008
Fairfield, New Jersey 07004-0008
TEL : (973) 808-8444

FAX: (973) 882-4401

Midwestern Region:
225 Spring Lake Drive,
Itasca, lllinois 60143
TEL : (630) 250-7447
FAX: (630) 250-8787

Western Region:

14101 Alton Parkway,
P.O.Box 57006, Irvine,
California 92618-7006
TEL : (714) 457-9000
FAX : (714) 457-9119

Southeastern Region:
1500 Oakbrook Drive,
Norcross, Georgia 30093
TEL : (770) 729-9786
FAX : (770) 729-9873

Southwestern Region:
2825 West Story Road,
Irving, Texas 75038-5299
TEL : (972) 550-8987
FAX : (972) 570-4704

Dallas Parts Distribution Center
& National Training Center:
2825 West Story Road,

Irving, Texas 75038-5299

TEL : (972) 659-0055

FAX: (972) 570-5816

MITA COPYSTAR CANADA, LTD.

6120 Kestrel Road,
Mississauga, Ontario L5T 1S8
TEL : (905) 670-4425

FAX: (905) 670-8116

MITA COPYSTAR MEXICO, S.A. DE C.V.

Av. 16 de Septiembre #407
Col. Santa Inés,
Delegacion Azcapotzalco
México, D.F. C.P. 02130
TEL : 3-83-27-41

FAX : 3-83-78-04

MITA COPYSTAR SOUTH AMERICA S.A.

Av. Mitre 1345 Florida (1602)
Pcia, Buenos Aires, Argentina.
TEL : (54) 1-730-1070

FAX : (54) 1-760-2071

©1998 MITA INDUSTRIAL CO., LTD.

MITA and zmifa are registered trademarks of MITA INDUSTRIAL CO., LTD.

Printed in U.S.A.



